
A r A A A

a cai ttU!fl

July 28, 2009

RECYCLED WATER FACILITIES PLAN FINAL REPORT AMENDMENT
NUMBER 1: CITY OF PALMDALE RECYCLED WATER SERVICE AREA
DISTRIBUTION PLAN

Submitted is Appendix I - Amendment Number 1: the City of Palmdale
Recycled Water Service Area Distribution Plan to the City's Recycled
Water Facilities Plan. The intention for this amendment is to reduce the

33300 Sit City's reliance on groundwater and imported suace water by including
additional distribution facilities to serve the City's needs and its
inhabitants, schools, and other customers within the City's recycled water
service area.

The proposed facilities are subject to change with further design
investigation and future development.
[...]
LACSD suggests using their handbook in conjunction with the Recycled Water Urban Irrigation User’s 
Manual developed by the Los Angeles County Recycled Water Advisory Committee (2005) (see 
Appendix H). The manual describes the general rules, regulations and best management practices for use 
of recycled water at individual sites in Los Angeles County. The manual is approved by both CDPH and 
Los Angeles County Department of Health Services. 

Standard User Agreement 
The City will develop a standard Recycled Water User Agreement between the City and each individual 
recycled water user. The agreement will include the application process for recycled water service and 
recycled water user requirements for safe use of recycled water, as described in the LACSD Recycled 
Water User Handbook. The user agreement will facilitate the addition of qualified users to the recycled 
water distribution system.  

Recycled Water User Commitment / Coordination 
It is a requirement of the SWRCB (and good practice) that user commitment be obtained for a project to 
be eligible for state funding through the SWRCB Water Recycling Funding Program. The City has started 
engaging directly with potential users to obtain commitment to use recycled water. This commitment will 
be memorialized in the user agreement. The City will continue working closely with the potential users to 
obtain user commitment. 

5.3.5 Operation and Maintenance Activities 
Ongoing project activities include maintenance of distribution system facilities, billing and customer 
service, and inspection/backflow prevention testing. WWD40 would likely operate the recycled water 
system and, therefore, provide staff and equipment for system operations. Based on experience with other 
water agencies and recycled water programs, the Project will likely need at least one recycled water 
coordinator and one certified operator. Staff could be added as-needed, most likely in association with 
each major system expansion. 

• Recycled Water Coordinator:  Responsible for coordinating most of the activities identified in 
Section 5.3.4. The coordinator’s responsibilities would also include billing and customer service. 
The coordinator would not need any particular certification but prior experience with water and 
recycled water system would be a plus.  

• Certified Operator:  The operator would be responsible for field work, including system O&M, 
meter reading, onsite supervisor training, and site inspection. The operator should have a 
California/Nevada AWWA distribution operator certificate and a California/Nevada AWWA 
treatment operator certificate would be a plus. Also, prior experience with recycled water system 
and backflow prevention would be a plus. 

Both operator and coordinator should be familiar with the Recycled Water User Manual (see Appendix 
G) and should attend a training program on recycled water. Such programs are currently offered either 



 

 

Palmdale Recycled Water Facilities Plan Chapter 5 Recommended Project
 FINAL

March 2009  5-13 
 

through recycled water consultants or local professional societies, such as local chapters of WateReuse 
association. 

Large equipment should be made available to recycled water program staff include a dump truck, a 
backhoe, a pick-up/utility vehicle, and spare mechanical parts for critical facilities such as the pump 
station.  

5.3.6 Other Implementation Considerations 
Some other issues that will need to be taken into consideration prior to implementing this alternative 
include:   

 Construction Impacts:  The project alignment for this alternative involves construction along 
Sierra Highway; although pipeline installation within the Sierra Bikeway Trail, which runs 
parallel to the highway, is assumed for now.  The traffic impacts will need to be evaluated prior to 
confirming the alignment. 

 User Retrofit Needs:  Both golf courses’ irrigation systems may require retrofits to convert to 
recycled water but further investigation is needed. Funding of the retrofits was discussed in the 
previous section. 

 Water Quality:  Additional coordination with the golf courses’ superintendents regarding 
specific water quality concerns and on-going maintenance needs will need to be conducted. 

 Public Outreach: Public support and acceptance is generally critical to a successful recycled 
water program. The City should develop a public outreach program to build support for recycled 
water projects in the community in coordination with public outreach efforts organized by the 
Antelope Valley IRWMP group. The program would supplement public involvement activities 
that would be required as part of the environmental review process. The program should include 
developing a website dedicated to recycled water in the City, and conducting a series of 
workshops to inform the public about this Facilities Plan, and other proposed projects. 

5.4 Future Phases 
Although the timing is unknown, future developments currently being planned by the City will increase 
the potential for recycled water demand. Also, the customers identified in Section 3.2.2 (private 
agriculture and groundwater recharge) were not evaluated in depth in this Facilities Plan; however they 
may be evaluated in a future Facilities Plan. 

Phase 2 of the recommended alternative would be an obvious next step; however, most the customers 
identified for this phase are currently served by PWD and they are planning on conducting a Recycled 
Water Facilities Plan to investigate the best investment of PWD funds for recycled water opportunities. In 
fact, PWD submitted a WRFP planning grant application to the SWRCB in June 2008. The key objectives 
of the Plan will be to answer the following questions: 

1. What should be the extent and timing of PWD’s investment in recycled water? 
2. To what extent does this investment incorporate non-potable irrigation uses and/or groundwater 

recharge? 
3. How will PWD’s recycled water plans integrate with regional recycled water and other water 

management efforts? 
PWD intends to coordinate with the City of Palmdale during development of this facilities plan. 

 

 



 



 

 

Palmdale Recycled Water Facilities Plan References
 FINAL 

March 2009   
 

References  
California Sustainability Alliance (CSA), 2008. The Role of Recycled Water in Energy Efficiency and 
Greenhouse Gas Reduction. May 2. 

Carollo Engineers (Carollo), 2005. Palmdale Water District 2005 Urban Water Management Plan. 
Prepared for Palmdale Water District. December. 

County Sanitation Districts of Los Angeles County (LACSD), 2008. Recycled Water User Handbook. 
July 1. 

LACSD, 2007. Spreadsheets provided via e-mail in October 2007. 

LACSD, 2005. Final Palmdale Water Reclamation Plant 2025 Facilities Plan and Environmental Impact 
Report.  September. 

LACSD, 2004. Final Lancaster Water Reclamation Plant 2020 Facilities Plan. May. 

Inland Energy, Inc., 2007. E-mail correspondence in July 2007. 

Kennedy/Jenks Consultants (KJ), 2008. Proposition 50 Round 2, Step 2 Grant Application. 
Prepared for the Regional Water Management Group of the Antelope Valley IRWMP. January. 

KJ, 2007. Final Report, Antelope Valley Integrated Regional Water Management Plan (IRWMP). 
Prepared for the Regional Water Management Group of the Antelope Valley IRWMP. November. 

KJ, 2006. Final Facilities Planning Report, Antelope Valley Recycled Water Project. Prepared for Los 
Angeles County Department of Public Works Waterworks District No. 40. August. 

KJ, December 2005. 2005 Integrated Urban Water Management Plan for the Antelope Valley. Prepared 
for Los Angeles County Department of Public Works Waterworks District No. 40. 

Los Angeles County Recycled Water Advisory Committee, 2005. Recycled Water Urban Irrigation 
User’s Manual. 

Metcalf and Eddy, Inc. 2007. Water Reuse: Issues Technologies and Applications. McGraw Hill. New 
York. 

Nebeker, Gene, 2007. E-mail correspondence in October 2007. 

Rosamond Community Services District (RCSD), 2007. Communications with Bob Neufeld, General 
Manager (at the time of the meeting). 

RMC Water and Environment (RMC), 2007. Groundwater Recharge Feasibility Study. Prepared for the 
City of Lancaster. May. 

RMC, 2006a. Engineering Report for Distribution and Use of Recycled Water Division Street Corridor 
Recycled Water Project. Prepared for the City of Lancaster. February. 

RMC, 2006b. Recycled Water Facilities and Operations Master Plan. Prepared for the City of Lancaster. 
January. 

SAIC, 2007. Upper Amargosa Creek Preliminary Design. November. 

United States Geological Survey (USGS), 2003. Simulation of Ground-water Flow and Land Subsidence, 
Antelope Valley Ground-Water Basin, California. 

Wildermuth Environmental Inc. (Wildermuth), 2007. Recycled Water Groundwater Recharge Feasibility 
Study. Prepared for Palmdale Water District. July. 

 



 



 

 

Appendix A - Palmdale Hybrid Power Plant Preliminary 
Water Treatment Schematic 



 



Process Inputs/Assumptions: Results: gpm

Cooling Tower Evaporation Rate 2231.4 gpm Solids Out of ZLD process (Dry Basis) lb/hr
Cooling Tower Drift Rate 0.7 gpm Solids Out of ZLD process (Wet Basis) lb/hr gpm

Cooling Tower Cycles of Concentration 4.0 cycles Estimated Vol of Solids Out of Process ft^3/hr H.E.R.O. (High Efficiency Reverse Osmosis)

Evaporative Cooler Evaporation Rate 20.4 gpm Plant Water Consumption gpm
Evaporative Cooler Cycles of Concentration 4.0 cycles Estimated HERO Inlet TDS mg/l Sodium Hypochlorite (Intermittent to maintain chlorine residual)
Hero Recovery 85.0 % Estimated HERO Inlet TSS mg/l Coagulant Coagulant Aid
Polishing RO Recovery 75.0 % Estimated HERO Inlet Silica mg/l Lime & Soda Ash
Steam Cycle Blowdown 30.0 gpm
Plant Drains 15.0 gpm
Mirror Washing Demand 30.0 gpm gpm
Plant Make-up TDS 445.0 mg/l
Plant Make-up TSS 350.0 mg/l Acid
Plant Make-up Silica 20.0 mg/l gpm

gpm Polymer

gpm
Bisulfite
NaOH

gpm
gpm Blowdown

Acid regen 0.0 gpm
gpm gpm

Solids:
Acid

Plant
Drains gpm gpm gpm gpm gpm Blowdown

gpm gpm
gpm

Circulating NaOH
Water % Recovery

Sodium Hypochlorite Treatment:
Biocide 0.0 gpm 0.0 gpm

Reclaim Scale Inhibitor
Tertiary Sodium Bromide

Water gpm Corrosion Inhibitor
gpm

gpm gpm gpm 111.5 gpm

CRYSTALLIZER gpm
gpm

gpm
gpm

Mirror Washing gpm

gpm

gpm

gpm gpm
Solids:

gpm gpm To Disposal Site

Notes:
1 Blending RO permeate with reclaim water for the evap cooler is only required if neither can meet the evap cooler

MFG's Specifications
2 High purity water for plant commissioning will be required. This can be arranged by operating the HERO RO on well 

water up until the cooling tower is operational.
3 System will be designed for a Cooling Tower operated at a minimum of 4 cycles of concentration and a maximum

cycles of concentration to be determined by future water analysis. SHEET
4 Cooling Tower inlet TDS, TSS, and Silica are assumed to be the same as the incoming tertiary water
5 Water treatment chemical addition is assumed to contribute no more than 10% to the total solids mass leaving the

proccess. (dry basis) DRAWING NUMBER
6 Total solids discharge mass includes an assumption of 30% moisture. A ISSUED FOR REVIEW RRT
7 Data is based on the Bibb & Associates Heat Balances: GC551-042807-0 by BJScrivner dated 04/28/2007 REV. DESCRIPTION

C
UPDATED CT INLET COOLER 
EVAPORATION RATE

RRT 7-24-07

1409.3

18.8

0.0

986.5 0.0

1400.0
80.0

2252.4
1780.0

0.7

743.1

2231.4

20.4

26.2

H2SO4

2975

30.0

26.2

0.0 5.8

15.0 2965.6 2995.6 2969.4

30.0 743.1
2950.6

85

2252.4
111.5

631.7 631.7 632

111.5
30.0

0.0
51.5

60.0

111.5
80.0 80.0

20.0 31.5

6/5/07

B
CANGED CYCLES OF CT CONC. 
FROM 5 TO 4

RRT 6/12/07

Drift

Evaporation

1 of 1

Reclaim & 
Fire Water 

Tank

Evaporative 
Cooler

Cooling 
Tower

H.E.R.O Reverse 
Osmosis

Bottle Exchange 
Mixed Bed

Reject/B
rine 

Tank

Demineralized 
Water Tank

HRSG Steam Cycle

Gravity Filter

Weak Acid Cation 
Exchanger

Decarbonator

1 MMgal  
Surge Tank

Solids Contact 
Clarifier

Sludge Thickener

Filter Press

 Tank

Filter Press

Clear Liquor, Multi Effect Evaporation/Crystallization 
System

Mixed  
Bed Feed 

Tank

Condenser and 
Aux Cooling HX

Polishing RO

1 of 1

Drift

Evaporation

1 of 1

Reclaim & 
Fire Water 

Tank

Evaporative 
Cooler

Cooling 
Tower

H.E.R.O Reverse 
Osmosis

Bottle Exchange 
Mixed Bed

Reject/B
rine 

Tank

Demineralized 
Water Tank

HRSG Steam Cycle

Gravity Filter

Weak Acid Cation 
Exchanger

Decarbonator

1 MMgal  
Surge Tank

Solids Contact 
Clarifier

Sludge Thickener

Filter Press

 Tank

Filter Press

Clear Liquor, Multi Effect Evaporation/Crystallization 
System

Mixed  
Bed Feed 

Tank

Condenser and 
Aux Cooling HX

Polishing RO

1 of 1

Water Treatment System
Water Balance

Case P-59F

2007021WB007
PALMDALE POWER PROJECT



 



 

 

Appendix B - Storage Analysis 



 



System Type Demand Customer User
Area of Use Retailer Customer Name AF/Y Subtotal Assurance Comments

1 2 3 4 7 8 9 10

Table A-1: Palmdale Recycled Water Facilities Plan, Existing Customers
Ph 1 L2 P ANTELOPE VALLEY COUNTRY CLUB 479.0 479.0
Ph 1 L2 P DESERT AIRE GOLF COURSE 248.0 248.0

L2 (LANDSCAPE 24-HOUR) SUBTOTAL 727.0 727.0

Ph 1 I1 P PALMDALE HYBRID POWER PLANT 2,600.0 2,600.0
I1 (INDUSTRIAL 24-HOUR) SUBTOTAL 2,600.0 2,600.0

Ph 2 L1 P MANZANITA ELEMENTARY 23.9 23.9
Ph 2 L1 P MESQUITE ELEMENTARY 28.5 28.5
Ph 2 L1 P PALMTREE 41.8 41.8
Ph 2 L1 P PHOENIX HIGH SCHOOL 5.5 5.5
Ph 2 L1 P TAMARISK 21.6 21.6
Ph 2 L1 P WILDFLOWER 30.4 30.4
Ph 2 L1 P DR. ROBERT ST. CLAIRE PARKWAY 20.5 20.5
Ph 2 L1 P AMERICAN INDIAN LITTLE LEAGUE 21.0 21.0
Ph 2 L1 P PONCILTAN SQUARE 8.4 8.4
Ph 2 L1 P PALMDALE HIGH SCHOOL 138.1 138.1
Ph 2 L1 P MCADAM 88.5 88.5
Ph 2 L1 P COURSON 28.0 28.0
Ph 2 L1 P DESERT SANDS 84.9 84.9
Ph 2 L1 P DESERT ROSE ELEMENTARY 29.7 29.7
Ph 2 L1 P TUMBLEWEED ELEMENTARY 36.8 36.8
Ph 2 L1 P YUCCA ELEMENTARY 25.0 25.0
Ph 2 L1 P CACTUS K-8 31.5 31.5
Ph 2 L1 P MESA INTERMEDIATE 54.8 54.8
Ph 2 L1 P PALMDALE LEARNING PLAZA 36.8 36.8

L1 (LANSCAPE 8-HOUR) SUBTOTAL 755.6 755.6

Existing Subtotal 4,082.6 4,082.6

Table A-2: Palmdale Recycled Water Facilities Plan, Future Customers
Ph 2 L1 P INDUSTRIAL/BUSINESS PARK 350.0 350.0
Ph 2 L1 P PALMDALE BUSINESS PARK 350.0 350.0
Ph 2 L1 P DESERT SANDS EXPANSION 29.4 29.4

L1  SUBTOTAL 729.4 729.4

Future Subtotal 729.4 729.4

Table B: Palmdale Recycled Water Facilities Plan, Combined Totals
L1 SUBTOTAL (Existing & Future) 1,485   AFY
L2 SUBTOTAL (Existing & Future) 727   AFY
I1 SUBTOTAL (Existing & Future) 2,600   AFY
TOTAL (Existing & Future combined) 4,812   AFY

General Landscape (24 hours)
Industrial Use (24 hours)

General Landscape-Night Irrigation

DIVISION ST. & AVE R

DIVISION ST. & AVE P-8

30TH ST. E & Q-10
10TH ST. E & Q-9
DIVISION ST. & AVE P-8

35TH ST. E & AVE Q
6TH ST. E & AVE Q-10
DIVISION ST. & AVE P-8
5TH ST. E & AVE Q-7

28TH ST. E & AVE R-7

Palmdale Recycled Water Facilities Plan

33RD ST. E & AVE Q
42ND ST. E & BELLSHIRE AVE

Site Location
5

40TH ST. E & AVE P

10TH ST. & AVE M

DIVISION ST. & FAIRWAY AVE.

20TH ST. E. & AVE Q-9

33RD ST. E & AVE R-4

DIVISION ST. & AVE M
10TH ST. W. & AVE M

Alternative A - Phase 1 & 2

20TH ST. E & AVE Q-13
25TH ST. E & AVE Q
18TH ST. E & AVE Q

40TH ST. E & AVE P
2ND ST. E & AVE Q-3
20TH ST. E & AVE Q-13



CALCULATIONS OF HOURLY DEMAND FOR
AVERAGE DAY OF THE PEAK MONTH

Annual Peaking Average Day, Peak Mo. Demand Hourly
Use Type Demand Factor Hours Demand

AF AF MG START END GPM
1 2 3 4 5 6 7 8 9

Table D-1: Existing Customers, Hourly Demand
Landscape Irrigation a

-all day 727 2.0 4.0 1.3 0000 2400 24 909

Industrial Use  a

-all day  2,600 2.2 15.8 5.1 0000 2400 24 3,565
Landscape Irrigation

-night  756 2.2 4.6 1.5 2200 0600 8 3,148

Total 4,083 24.4 8.0 7,622
 

Table D-2: Future Customers, Hourly Demand
Landscape Irrigation

-night  729 2.2 4.5 1.5 2200 0600 8 3,039

Total 729 4.5 1.5 3,039

Footnotes:
a. Demand based on actual water records provided by customer

Schedule

Palmdale Recycled Water Facilities Plan